BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

[ . 7
Knight Piésold  paces reer Gold roject TESTPITNO:  KPTP22
"CONSULTING Cortona Resources Ltd Sheet I of 1
Knight Piesold Pty Limited TElllngS Storage Fa(:lhty
ACN 001 040 419 th 1
Level 3, 46 Ventnor Avenue New South Wales
WEST PERTI] WA 6005 JOR: PES01-00139
Avistralior
E
B &) SAMPLE
AE z MATERIAL DESCRIPTION TYPE
00 ] CI CLAY, sandy gravelly, with gravel, low plasticity, light grey, dry, medium dense.
_ _ TOPSOIL
_ | CL 74 0.3m CLAY, sandy gravelly, with cobbles, trace boulders, low plasticity, light mottled cream N
| - % orange brown, dry, stiff, lensed.
05 ] COLLUVIUM
— 10 7
_ |  BULK
RRER
[ 20 7
B B SW £ 2.3m SAND, gravelly, with clay and gravel, low plasticity, light mottied orange brown, dense, Hﬁ
| _ lensed.
25 7] COLLUVIUM I BUK
- 2.7m CLAY SAND, gravelly, with silt, low plasticity, light mottled orange brown, moist, medium m
_ _| ) dense, lensed. -
| - COLLUVIUM H
. 30 7 Becoming very dense from 3.3 m.
H BULK
[ 35 7] 3.5m Test pit KPTP21 end of machine reach at 3.5 m. [
- 40 7
[~ 45 7
[~ 50 7
o
al-
al- i
s
Ol 55 |
o
=| NoTEs:
&| 1. No seepage.
2 2. Large samples at 0.3 to 2.3 m, 2.3 to 2.7 m and 2.7 to 3.5 m.
8
U]
9
S
3 CONTRACTOR: Braidwood Earthmoving DATE EXCAVATED: 7/05/2010 NORTHING: 6063414 m
8 MACHINE: SH200
] DATE PROFILED: 8/05/2010 EASTING: 749578 m
o LOGGED BY: SW
0 CHECKED BY: EXCAVATIONSIZE: 3x1x3.5 ELEVATION: m
1S
o
x

Al1-244 Knight Piésold
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RESPONSE TO SUBMISSIONS
Report No.752/42
Appendix 1

BIG ISLAND MINING PTY LTD
Dargues Gold Mine

. . 7
Knight Piésold  pases reet Gold Project TESTPITNO:  KPTPZ3A
CONBULTING Cortona Resources Ltd Sheet I of 1
Knight Piesold Pty Limited T&ll]llgS Storage FEI,Clhty
ACN. 001 040 419 th 1
Level 3, 46 Ventmor Avenue New South Wales
WEST PERTI WA 6005 JORBR: PES01-00139
Australio
E
[-oay @) SAMPLE
BE z MATERIAL DESCRIPTION TYPE
_ 00T ML SAND, silty, with clay and gravel, low plasticity, dark grey, dry, loose.
_ 0.2 TOPSOIL
ML 7 V-2M \hickens 1o 400 mm at base.
— | Y CLAY SAND, silty, with gravel, trace cobbles, low plasticity, dark grey brown, dry,
— 05 medium dense.
- - COLLUVIUM
= L 4 0. 7m Tapered from 100 mm at top to 500 mm at base.
B n CLAY SAND, gravelly, with cobbles, low plasticity, light orange brown, dry, stiff.
- - GRANITE (Passible weathered rock)
[~ 10 7
RRER
— 20
T 25 7 SW 2.5m SAND GRAVEL, caobbly, trace clay, low plasticity, light orange brown, dry, dense.
_ 27 GRANITE (Probably weathered rock).
_ -fm Test pit KPTP23A stopped at 2.7 m.
T 30 7]
[~ 35 7
40 7]
[~ 45 7
50 7
=
ES
3= -
-
[0} I 33 —|
o
=| NoTEs:
&| 1. No seepage.
2 2. No samples.
@| 3. Horizontal exvavation.
8
S
B
3 CONTRACTOR: Braidwood FEarthmoving DATE EXCAVATED: 11/05/2010 NORTHING: 6063308 m
E] MACHINE: SH200
= DATE PROFILED: 11/05/2010 EASTING: 749281 m
o LOGGED BY: SW
& CHECKED BY: EXCAVATION SIZE: 3x1x3 ELEVATION: m
o
x
. . 7
Knight Piésold A1-245
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BIG ISLAND MINING PTY LTD
Dargues Gold Mine

RESPONSE TO SUBMISSIONS
Report No.752/42

Appendix 1
[ . 7 .
Knight Piésold  paces reer Gold roject TESTPITNO:  KPTP23B
CONSBULTING Cortona Resources Ltd Sheet I of 1
Knight Piesold Pty Limited TElllngS Storage Fa(:lhty
ACN 001 040 419 th 1
Level 3, 46 Ventnor Avenue New South Wales
WEST PERTI] WA 6005 JOR: PES01-00139
Avistralior
E
[~ @] SAMPLE
AE z MATERIAL DESCRIPTION TYPE
00U | ML SAND, silty, with clay and gravel, low plasticity, dark grey, dry. loose.
_ _ TOPSOIL
1 0.3m Tapers to 0.4 m thick at base.
_ _ ML - CLAY SAND, silty, with gravel, trace cobbles, low plasticity, dark grey brown, dry,
— 05 medium dense.
- B ) COLLUVIUM
= SC 40.7m Tapers from 0.0 at top to 400 mm at base.
B CLAY SAND, gravelly, with cobbles, low plasticity, dark orange brown, dry, stiff, lensed.
- h COLLUVIUM
— 1.0 7] Tapers from 100 mm at top.
__ 1.5 7] SW 1.5m SAND GRAVEL, clayey, with cobbles, low plasticity, light cream brown, dry, dense.
_ N 1. 7m GRANITE {Possible exiremely weathered rock)
= _ - Test pit KPTP23B stopped at 1.7 m.
[~ 20 7
[~ 25 7
C 30
[ 35 7]
[ 40 7]
[~ 45 7
[~ 50 7
o
al-
al- i
s
Ol 55 |
o
=| NOTES:
&| 1. No seepage.
2 2. No samples.
o| 3. Horizontal excavation.
8
9
S
3 CONTRACTOR: Braidwood Earthmoving DATE EXCAVATED: 11/05/2010 NORTHING: 6063301 m
8 MACHINE: SH200
] DATE PROFILED: 11/05/2010 EASTING: 749262 m
o LOGGED BY: SW
& CHECKED BY: EXCAVATIONSIZE: 3x1x3 ELEVATION: m
o
x
- . 7
A1-246 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

. . 7
Knight Piésold  pases reet Gold Project TESTPITNO:  KPTP23C
"CONSBULTING Cortona Resources Ltd Sheet I of 1
Knight Piesold Pty Limited T&ll]llgS Storage FEI,Clhty
ACN 001040419 th I
Level 3, 46 Ventnor Avenue New South Wales
WESTPERTI WA 6005 JOB: PES01-00139
Australia
S
o =
£ o) =0 SAMPLE
E g z % 8 MATERIAL DESCRIPTION TYPE
_ 00T ML . SAND, silty, with clay and gravel, low plasticity, dark grey, drv.
_ 4 ML ’ 0.3m CLAY SAND, silty, with gravel, low plasticity, dark orange brown, dry, dense.
| | COLLUVIUM
05 ] Tapers from 0.5 m at top.
: B SC SAND GRAVEL, clayey, trace cobbles, low plasticity, dark orange brown, dry, dense,
| _ lensed.
_ 10 ] 4 GRANITE (Passible extremely weathered rock).
SR Tapers from 0.0 m at top.
— 15 7 1.5m Test pit KPTP23C stopped at 1.5 m.
- 20
I~ 25 7]
~ 50 7
I~ 35 7]
40 7
[~ 45 7
I~ 50 7]
=l
2
|- _
s
[0} I 33 —|
o
~| NOTEs:
&| 1. No seepage.
2 2. No samples.
@| 3. Horizontal excavation.
&
S
&
,% CONTRACTOR: Braidwood FEarthmoving DATE EXCAVATED: 11/05/2010 NORTHING: 606267 m
E] MACHINE: SH200
= DATE PROFILED: 11/05/2010 FASTING: 749259 m
a LOGGED BY: Sw
& CHECKED BY: EXCAVATIONSIZE: 3x1x3 ELEVATION: m
o
x

Knight Piésold Al1-247
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BIG ISLAND MINING PTY LTD
Dargues Gold Mine

RESPONSE TO SUBMISSIONS
Report No.752/42

Appendix 1
» [ 4 .
Knight Piésold  paces reer Gold roject TESTPITNO:  KPTP23D
"CONSULTING Cortona Resources Ltd Sheet I of 1
Knight Piesold Pty Limited TElllngS Storage Fa(:lhty
ACN 001040419 th 1
Level 3, 46 Ventnor Avenue New South Wales
WESTPERTII WA 60605 JOB: PES01-00139
Austratia
E
[P &} SAMPLE
g 2 g MATERIAL DESCRIPTION TYPE
00U | ML SAND, silty, with clay and gravel, low plasticity, dark grey, dry. loose.
_ o “\ToPsoIL
- - GRAVEL, sandy, with clay and silt, low plasticity, dark orange brown, dry, medium dense.
- - COLLUVIUM
— 55 Tapers to 200 mm at top.
— 1.0 7]
- | G 15
15 7] SC 7 L m SAND GRAVEL, with clay, trace cobbles, low plasticity, light cream brown, dry, dense.
_ _ N GRANITE {Exiremely weathered rock}
[~ 20 7]
— 25 ] T2.5m Test pit KPTP23D stopped at 2.5 m.
~ 30 7
[~ 35 7]
[ 40 7]
[~ 45 7
[~ 50 7
ol
gl
al- |
-
Ol 55 |
o
=| NoTEs:
&| 1. No seepage.
2 2. No samples.
o| 3. Horizontal excavation.
3
9
=
3 CONTRACTOR: Braidwood Earthmoving DATE EXCAVATED: 11/05/2010 NORTHING: 6063264 m
8 MACHINE: SH200
) DATE PROFILED: 11/05/2010 FASTING: 749285 m
o LOGGED BY: SW
& CHECKED BY: EXCAVATIONSIZE: 3x1x3 ELEVATION: m
o
x
- . 7
A1-248 Knight Piésold
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RESPONSE TO SUBMISSIONS
Report No.752/42
Appendix 1

BIG ISLAND MINING PTY LTD
Dargues Gold Mine

KP_TP PE801-00139 TP LOGS.GPJ KP_TP.GDT 30/8/10

. . 7
Knight Piésold  pases reet Gold Project TESTPITNO:  KPTP24
CONBULTING Cortona Resources Ltd Sheet I of 1
Knight Piesold Pty Limited T&ll]llgS Storage FEI,Clhty
ACN 001040419 th I
Level 3, 46 Ventmor Avenue New South Wales
WEST PERTI WA 6005 JORBR: PES01-00139
Australia
S
o =
£ o) =0 SAMPLE
= g z % g MATERIAL DESCRIPTION TYPE
00 I W e CLAY SAND, silty, low plasticity, light to dark yellow orange grey and brown, moist, soft,
B _ PIL layered.
P ALLUVIUM
_ _| Much root material noted.
[~ 05 7]
B B GC 0.6m CLAY SAND, cobbly, low plasticity, dark grey, wet, loose, pockets.
_ _ ALLUVIUM
[~ 10 7
. 1y
7 T GW 5 L.6m SAND GRAVEL, trace cobbles, non plastic, light cream yellow and brown, wet, dense.
_ _ GRANITE (Passible extremely weathered granite).
— 20 7 2m Test pit KPTP24 refusal at 2.0 m.
L 25 _ Pit walls continually collapsing.
T 30 7]
[~ 35 7
40 7]
[~ 45 7
50 7
L
| NOTES:
1. Seepage at 1.6 m depth with continuous pit fills to 1.6 m.
2. No sampels.
CONTRACTOR: Braidwood FEarthmoving DATE EXCAVATED: 12/05/2010 NORTHING: 6063124 m
MACHINE: SH200
DATE PROFILED: 12/05/2010 EASTING: 749095 m
LOGGED BY: Sw
CHECKED BY: EXCAVATION SIZE: J3x1x2 ELEVATION: m
. . 7
Knight Piésold A1-249
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BIG ISLAND MINING PTY LTD
Dargues Gold Mine

RESPONSE TO SUBMISSIONS
Report No.752/42
Appendix 1

[ . 7
Knight Piésold  paces reer Gold roject TESTPITNO:  KPTP2S
"CONSULTING Cortona Resources Ltd Sheet I of 1
Knight Piesold Pty Limited TElllngS Storage Fa(:lhty
ACN 001046419 th 1
Level 3, 46 Ventnor Avenue New South Wales
WEST PERTI] WA 6005 JOR: PES01-00139
Austratia
Q
=] =
) O = SAMPLE
A e z % g MATERIAL DESCRIPTION TYPE
[ 00 ] Sp DS SAND, with gravel, non plastic, light brown, dry, loose.
_ _ ALLUVIUM
_ Sand is fine, gravel is fine/medium. Some fine roots.
[~ 05 T CH CLAY, sandy, trace gravel, high plasticity, light to mottled orange grey and brown, moist,
[ | soft, lensed.
_ _ ALLUVIUM
— 10 7
__ L5 77T GM CLAY SAND, trace gravel, medium plasticity, light cream brown, slightly moist, soft,
B | pockets.
_ | COLLUVIUM
[ 20 7
T 25 7 GM SAND, clayey, with gravel, low plasticity, light cream brown, slightly maist, pockets.
_ _ GRANITE {Possible extremely weathered granite}.
[ 30 7] Test pit KPTP25 stopped at 3.0 m.
[ 35 7]
[ 40 7]
[~ 45 7
[~ 50 7
o
al-
al- .
s
Ol 55 |
o
=| NoTEs:
&| 1. No seepage.
| 2. No samples.
a
U]
[42)
U]
9
=
i CONTRACTOR: Braidwood Earthmoving DATE EXCAVATED: 11/05/2010 NORTHING: 6063336 m
8 MACHINE: SH200
] DATE PROFILED: 11/05/2010 EASTING: 749433 m
o LOGGED BY: SW
& CHECKED BY: EXCAVATIONSIZE: J3x1x3 ELEVATION: m
o
x
- . 7
A1-250 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 1: KPTPO1.

Plate 2: KPTPO1 Spoil.

Knight Piésold A1-251
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 4: KPTPO2 Spoil.

A1-252 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

o ¢ S -

Plate 5: KPTPO2 Clay Vein (fault).

Knight Piésold A1-253
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 6: KPTPO3.

Plate 7: KPTPO3 Spoil.

A1-254 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 8: KPTP04.

Plate 9: KPTP04 Spoil.

Knight Piésold A1-255
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 10: KPTPO5.

Plate 11: KPTPO05 Spoil.

A1-256 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 13: KPTPO6 Spoil.

Knight Piésold A1-257
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 14: KPTPO7.

Plate 15: KPTPO7 Spoil.

A1-258 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 16: KPTPOS.

Plate 17: KPTPO8 Spoil.

Knight Piésold A1-259

CONSULTING



BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 18: KPTPO09.

Plate 19: KPTPQ9 Spoil.

A1-260 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 20: KPTP10.

Plate 21: KPTP10 Spoil.

Knight Piésold A1-261
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 22: KPTP11.

Plate 23: KPTP11 Spoil.

A1-262 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 24: KPTP12.

Plate 25: KPTP12 Spoil.

Knight Piésold A1-263
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 26: KPTP13.

Plate 27: KPTP13 Spoil.

A1-264 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 28: KPTP14.

Plate 29: KPTP14 Spoil.

Knight Piésold A1-265

CONSULTING



BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 30: KPTP15.

Plate 31: KPTP15 Spoil.

A1-266 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

: - <
25 ’ -

Plate 32: KPTP16.

Plate 33: KPTP16 Spoil.

Knight Piésold A1-267
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 34: KPTP18

Plate 35: KPTP18 Spoil.

A1-268 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 36: KPTP19.

Plate 37: KPTP19 Spoil.

Knight Piésold A1-269
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 38: KPTP20.

Plate 39: KPTP20 Spoil

A1-270 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 41: KPTP21 Spoil.

Knight Piésold A1-271
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 42: KPTP22.

Plate 42: KPTP22 Spoil.

A1-272 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 43: KPTP23A

Plate 44: KPTP23B

Knight Piésold A1-273
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 47: KPTP23C

A1-274 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

DARGUES REEF GOLD PROJECT
TAILINGS STORAGE FACILITY
TEST PIT PHOTOGRAPHS

Plate 46: KPTP24.

Plate 47: KPTP24 Spoil.

Knight Piésold A1-275
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APPENDIX H

Laboratory Test Reports
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RESPONSE TO SUBMISSIONS
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Appendix 1

Material Test Report

BIG ISLAND MINING PTY LTD
Dargues Gold Mine

PARKES Laboratory

PARKES Laboratory

K & H Geotechnical Services Pty Ltd
ABN 115408476

1Sa May Street

PARKES NSW 2870

Phone: (02) 6862 5554
Fax: (02) 02 6862 5501

Report No: MAT:510/ 1201

Issue No: 2
This issue replaces afl previous issues of MAT 510/ 1201

This document is issued in accordance with NATA

Client: Eg\llge'?gpfss?}:nfr?;:_fve A i‘éiiiﬂﬁ!"@fiiﬁ@ﬁ?é"wm ISOAEC 17025
West Perth WA 6005 I{I;A ?
5613 ar;[;;u;:g Signatory: John Kennedy (Laboratory
Project: Material Evaluation - DARGUES REEF GOLD PROJECT Date of [ssue: 28/07/2010
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL

Sample Details Other Test Results
Sample ID: S10/1201 Description Method Result Limits
Client Sample: TP 12 Sample History AS 1289.1.1 Oven-dried N/A
Date Sampled: N/A Preparation AS 1289.1.1 Dry Sieved NiA
Source: Insitu Sample Linear Shrinkage (%) AS 1289.3.41 6.5 NAA
Material: Residual Sail Mould Length (mm) 253 NFA
Specification: Material Evaluation 3 Crumbling Yes NIA
Sampling Method: Backhoe Curling No NiA

Liquid Limit {%) AS 1289.3.1.2 37 NFA

Method One Point NiA

Plastic Limit (%) AS 1289.3.2.1 18 N/A

Plasticity Index (%) AS 1289.3.3.1 19 NA

Meoisture Content (%) AS 1289.2.1.1 242 NiA
Particle Size Distribution

Method: AS 114111 AS 114112

Drying by: Oven
% Passing Note: Sample Washed
Sieve Size % Passing Limits
6.7mm 100 NYA
4.75mm 89 NiA
2.36mm 94 N/A
1.18mm 88 N/A
600pm 77 NSA
425um 72 NiA
_ 300pm 68 N/A
5 150pm 62 NA
4D 75um 56 N/A
Finer 75um 56 N/A
a0
DO e
0
]
E E E E € £ = £ £
3 3 3 & a 3 € E £
~ 2 8 ¢ g < 8 58
Sieve
Comments
N/A
Form No 18909.v1 00, Reporl No MAT 5107 1201 {c) 2000-2008 QESTLaD by SpeciralEST.com Page 1 of 1
Knight Piésold A1-277
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BIG ISLAND MINING PTY LTD
Dargues Gold Mine

Material Test Report

RESPONSE TO SUBMISSIONS
Report No.752/42
Appendix 1

PARKES Laboratory

PARKES Laboratory

K & H Gestechnical Services Pty Ltd
ABN 115408476

18a May Street

PARKES NSW 2870

Phone: (02) 6862 5554
Fax: (02 02 6862 5501

Report No: MAT:510 /1202

Issue No: 3
This 1ssue replaces afl previous issues of MAT-$10/ 1202,

Client: Knight Piesold Pty Ltd
Level 3, 46 Ventnor Ave
West Perth WA 6005
Project:

Material Evaluation - DARGUES REEF GOLD PROJECT

This document is 1ssued in accordance with NATA
accredrtation requirements.
Accredited for comphance with ISOAEC 17025

Vv ey
5613 Approved Signatory: John Kennedy {Laboratory
Manager)

Date of Issue: 268/07/2010
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT iN FULL

Sample Details

Other Test Results

Sample ID: 510/1202 Description Method Result Limits
Client Sample: TP 14 Sample History AS 1289.1.1 Qven-dried NiA
Date Sampled: N/A Preparation AS 1289.1.1 Dry Sieved NIA
Source: Insitu Sample Linear Shrinkage (%) AS 1289.3.4 1 12.0 N/A
Material: Residual Soit Mould Length (mm} 253 N/A
Specification: Material Evaluation 3 Crumbling Yes NiA
Sampling Method: Backhoe Curling No NiA
Liquid Limit (%) AS 1289.3.1.2 58 NIA
Method One Point NIA
Plastic Limit (%) AS 1289321 23 NIA
Plasticity (ndex (%) AS 1289.3.3.1 35 N/A
Moisture Content (%) AS12892141 250 NA
Particle Size Distribution
Method: AS 1141.11, AS 1141.12

Drying by: Oven

% Passing Note: Sample Washed
100 -
90 Sieve Size % Passing Limits
13.2mm 100 N/A
go - 9 .5mm 100 NAA
8.7mm 100 NFA
70 - 4.75mm a9 N/A
o0- 2.36mm 96 NA
1.18mm 88 NiA
5. 600um 76 N/A
425pum 71 NA
o 300um 67 NAA
150pm 60 NAA
e 75um 55 NA
Finer 75um 55
20 . e
10
0 .
E € E E E £ =S E E E £
£ g =5 3 § § £ 5 §
- & ~ © - : '; [l - o
Sieve
Comments
N/A
Form No 18908 V1 00 Report No MAT 810/ 1203 fc) 2000-2008 QESTLab by SpactraQEST com Page 1 of 1
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RESPONSE TO SUBMISSIONS

Report No.752/42
Appendix 1

Material Test Report

BIG ISLAND MINING PTY LTD
Dargues Gold Mine

PARKES Laboratory

PARKES L aberatory

K & H Geotechnical Services Pty Ltd
ABN 115408476

19a May Street

PARKES NSW 2870

Phone: (02) 6862 5554
Fax: {02} 02 6862 5501

Report No: MAT: 510/ 1203

Issue No: 2
This issue replaces aif previous issues of MAT $10/ 1203

This documrent is issued n accordance with NATA

et s vantuor Ave N\ ST e o s
West Perth WA 6005 NATA 2
5613 Approved Signatory” John Kennedy (L aboratory
Manager)
Project: Material Evaluation - DARGUES REEF GOLD PROJECT Date of Issue: 28/07/2010
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL
Sample Details Other Test Results
Sample ID: $10/1203 Description Method Result Limits
Client Sample: TP 15 Sample History AS 1289.1.1 Oven-dried NIA
Date Sampled: N/A Preparation AS 1289.1.1 Dry Sieved N/A
Source: Insitu Sample Linear Shrinkage (%) AS 1289.3.4.1 4.5 NEA
Material: Residual Soil Mould Length {mm) 254 NiA
Specification: Material Evaluation 3 Crumbling Yes NiA
Sampling Method: Backhoe Curling No NiA
Liguid Limit (%) AS 1288.3.1.2 30 NFA
Method One Point NiA
Plastic Limit (%) AS 1289.3.2.1 20 NAA
Plasticity Index (%) AS 1289.3.3.1 10 NFA
Moisture Content (%) AS 1289.2.1.1 138 N/A
Particle Size Distribution
Method: AS 114111, AS 1141.12
Drying by: Oven
% Passing Note: Sample Washed
00-- -
- Sieve Size % Passing Limits
19.0mm 100 N/A
BO - 13.2mm 100 NA
9.5mm 100 N/A
Forn 6.7mm 99 N/A
o 4. 75mm 98 NAA
2.36mm 93 N/A
o 1.18mm 83 N/A
B00um 67 N/A
o 425um 60 NAA
300um 52 NA
w0 150um 42 N/A
75pm 35
P P Finer 75um 34
10
0
E E E E & E =1 £ E £ £ £
g g g & £ 5 £ s E & & &
= & b © - : : @ L] d o
Sieve
Comments
N/A
Form No- 18309 ¥W1.00. Report No- MAT $10 £ 1203 (¢} 2000-2008 QESTLab by SpectraQEST com Page 1 0f 1
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BIG ISLAND MINING PTY LTD
Dargues Gold Mine

Material Test Report

RESPONSE TO SUBMISSIONS
Report No.752/42

PARKES Laboratory

PARKES Laboratory

K & H Geotechnical Services Pty Ltd
ABN 115408476

19a May Street

PARKES NSW 2870

Phone: (02) 6862 5554
Fax: (02) 02 6862 5501

Appendix 1

Report No: MAT:$10/ 1204

Issue No: 2
This issue replaces ali previoits issues of MAT.S10/ 1204

Client: Knight Piesold Pty Ltd
Level 3, 46 Ventnor Ave
Waest Perth WA 6005
Project:

Material Evaluation - DARGUES REEF GOLD PROJECT

This document 15 15sued in accordance wilh NATA

accrediation requirements

Z\

NATA
N dlrat=y
5613 Approved Signatory: John Kennedy (Laboratory

Manager)

Date of Issue: 28/07/2010

Accredited for comphance with ISOAEC 17025

THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL

Sample Details

Other Test Resiults

Sample ID: S$10/1204 Description Method Result  Limits
Client Sample: TP 16 Sample History AS 1289.1.1 Oven-dried NiA
Date Sampled: N/A Preparation AS 1283.1.1 Dry Sieved N/A
Source: Insitu Sample Linear Shrinkage (%) AS 1289.3.4.1 2.0 NiA
Material: Residual Soil Mould Length (mm) 254 NAA
Specification: Material Evaluation 3 Crumbling Yes NiA
Sampling Method: Backhoe Curling No N/A
Liquid Limit (%) AS 1289.3.1.2 25 NiA
Methad One Point NA
Plastic Limit (%) AS 1289.3.2.1 21 NIA
Plasticity tndex (%) AS 1285.3.3.1 4 N/A
Moisture Content (%) AS 1289.2.1.1 138 N/A
Particle Size Distribution
Method: AS 114111, AS 114112
Drying by: Oven
% Passing Note: Sample Washed
W00
90 Sieve Size % Passing Limits
8.7mm 100 NiA
8O- 4.75mm 100 NIA
2.36mm 97 NA
a 1.18mm 86 N/A
L 800um 67 NA
B 425um 57 NiA
300um 46 NiA
= 150pum 29 A
0 75um 21 N/A
4 Finer 75um 21 N/A
207
10
0
E E E E E E £ E £
3 a g & 2 g H E E
~ o 2 g & - = s ©
Sieve
Comments
N/A
Form No 18909 V1 00, Report No MAT S10/ 1204 (¢} 2000-2008 QESTLab by SpectraQEST com page 1 of 1
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD

Report No.752/42 Dargues Gold Mine
Appendix 1

PARKES Lahoratory

PARKES Laboratery

K & H Geotechnical Services Pty Ltd
ABN 115408476

19a May Street

PARKES NSW 2870

Pheone: (02) 6862 5554
Fax: (02) 02 6862 5501

Report No: MAT:S10/ 1205
I No: 2
M ate rl a I TeSt Re po rt This issue replaces alf previous issves of Mﬁ?g?ﬂ s 7?205
Thus documenl is issued in accordance with NATA
ient: i i di i t
Client: ?g‘l‘,%?gpfss S}g n’?::) rLLdv e A Ao o oo with ISO/IEC 17025
West Perth WA 6005 N\‘;A g \
5613 .ﬁ\npae‘rao;eeg Signatory: John Kennedy {Laboratory
PI’OjECt: Material Evaluation - DARGUES REEF GOLD PROJECT Date of Issue: 28/07/2010
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL
Sample Details Other Test Results
Sample ID: S$10/1205 Description Method Result Limits
Client Sample: TP 17 Sample History AS 1289.1.1 Oven-dried NiA
Date Sampled: N/A Preparation AS 1289.1.1 Dry Sieved NiA
Source: Insitu Sample Linear Shrinkage (%) AS 1289.3.4 1 6.5 N/A
Material: Residual Soil Mould Length {(mm) 253 N/A
Specification: Material Evaluation 3 Crumbling Yes NiA
Sampling Method: Backhoe Curling No NAA
Liguid Limit (%} AS 1289.31.2 38 N7A
Method One Point NiA
Plastic Limit (%) AS 1288.3.2.1 18 NiA
Plasticity Index (%) AS 1289.3.3.1 20 NiA
Moisture Content (%) AS 1289.2.1.1 18.2 N/A
Particle Size Distribution
Method: AS 1141.11 AS 1141.12
Drying by:
% Passing Note: Sample Washed
E Sieve Size % Passing Limits
6. 7mm 100 N/A
80 4.75mm 100 N/A
2.36mm a7 NFA
A 1.18mm a8 NA
B800um 74 N/A
& 425um 68 NeA
0 300pm 61 N/A
150um 52 N/A
40 75um 44 NIA
Finer 75um 41 N/A
B0
20
10-
[}
E E E E E £ E E E
3 5 g & 2 £ £ E E
Sieve
Comments
N/A
Form Na 18509 V1.00 Repan No. MAT:§10/ 1205 fc) 2000-2008 QESTLab by SpectraQEST.com page 10f1
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BIG ISLAND MINING PTY LTD

Dargues Gold Mine

Material Test Report

RESPONSE TO SUBMISSIONS
Report No.752/42
Appendix 1

PARKES Laboratory

PARKES Laboratory

K & H Geotechnical Services Pty Ltd
ABN 115408476

19a May Street

PARKES NSw 2870

Phone: (02) 6862 5554
Fax: (021 02 6862 5501
Report No: MAT:S10 / 1206

Issue No: 2
This isste replaces all previous issues of MAT 510/ 1206

This docurrent is issued in accordance with NATA

Client: Eg&%?gpfg 3}252; rL:[Adv e A Aoyt Ecg#?gﬁ:fmm ISOAEC 17025
West Perth WA 6005 I{I;A g(
5613 :qz;:‘:;:g Signatory: John Kennedy (Laboratory
Project: Material Evaluation - DARGUES REEF GOLD PROJECT Date of Issue: 28/07/2010
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT INFULL
Sample Details Other Test Results
Sample 1D: S10/ 1206 Description Method Result Limits
Client Sample: TP 18 Sample History AS 1289.1.1 Oven-dried N/A
Date Sampled: N/A Preparation AS 128911 Dry Sieved NI
Source: Insitu Sample Linear Shrinkage (%) AS 1289.3.4.1 7.5 NAA
Material: Residual Soil Mould Length (mm) 254 N/A
Specification: Material Evaluation 3 Crumbling No NIA
Sampling Method: Backhoe Curling Yes N/A
Liquid Limit (%) A5 1289.31.2 43 NiA
Method One Point N/A
Plastic Limit (%) AS12893.2.1 24 NiA
Plasticity Index (%) AS 1289.3.3.1 19 NA
Moisture Content (%) AS 1289.2.11 13.3 NiA
Particle Size Distribution
Method: AS 114111, AS 1141.12
Drying by:
% Passing Note: Sample Washed
100
- Sieve Size % Passing Limits
6.7mm 100 N/A
2.36mm 95 NiA
P (TTRRR 1 18mm a4 WA
N 600pm 67 NYA
B 425pm 60 WA
300pm 54 NiA
5 150um 49 N/A
. 75um 41 NYA
“@ Finer 75um 39 NA
30
DO
10
0 .
E £ E 1S3 E £ € E E
& 2 g & 2 5 & 5§ £
"~ e 2 3 B8 = > coe
Sieve
Comments
N/A
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RESPONSE TO SUBMISSIONS

Report No.752/42
Appendix 1

Material Test Report

BIG ISLAND MINING PTY LTD
Dargues Gold Mine

PARKES Laboratory

PARKES Laboratory

K & H Geotechnical Services Pty Ltd
ABN 115408476

19a May Street

PARKES NSW 2870

Phone: (02) 6862 5554
Fax: (021 02 6862 5501
Report No: MAT:S10/ 1207

Issue No: 2
This issue replaces alf previous issues of MAT 810 / 1207

Trus document 15 issued in accordance with NATA

Client: Knigt Plesold Pty LId N\ SIS isorec roas
West Perth WA 6005 lb'm g.L
5613 agﬁ?;eeg Signatery: John Kennedy (Laboratory
Project: Material Evaluation - DARGUES REEF GOLD PROJECT Date of ssue: 28/07/2010
THIS DOCUMENT SHALL NOT BE REPRODUCED EXCEPT IN FULL
Sample Details Other Test Results
Sampie ID: 51071207 Description Method Result Limits
Client Sample: TP 20 Sample History AS 128911 OQven-dried NIA
Date Sampled: N/A Preparation AS1289.1.1 Dry Sieved N/A
Source: Insitu Sample Linear Shrinkage (%) AS 1289.3.4.1 10.0 NiA
Material: Residual Soil Mould Length {(mm) 253 N/A
Specification: Material Evaluation 2 Crumbling Yes N/A
Sampling Method: Backhoe Curling No N/A
Liquid Limit (%) AS 1289.3.1.2 51 N/A
Method One Point NiA
Piastic Limit (%) AS 1289321 35 NiA
Plasticity Index (%) AS 1289.3.3.1 16 N/A
Moisture Content (%) AS 1289211 13.8 NA
Particle Size Distribution
Method: AS 1141.11, AS 1141.12
Drying by:  Oven
% Passing Note: Sample Washed
8o Sieve Size % Passing Limits
B8.7mm 100 NIA
Bl 4.75mm 100 NIA
2.36mm 96 N/A
" 1.18mm 88 N/A
B0 600um 75 NIA
425um 68 NiA
50 300um 83 NIA
150pm 52 N/A
D 75um 43 N/A
Finer 75um 39 NAA
a0-- R
20
10+
0
E E E E E E € E E
3 a 3 3 23 E £ E E
" 2 E ¥ & - o = &
Sieve
Comments
N/A
Form No 18509 V1 00. Report No. MAT $10/ 1207 {c) 2000-2008 QESTLab by SpectraQEST com Page 10of1
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

TEST CERTIFICATE

§6I5 Awstralis Pry Ll
24 Bermill Sieect 1PO Box 20140
Rockdale 1X NSW 2216
Aastraliy

AAN 42 100 3 230

DRY DENSITY/MOISTURE CONTENT RELATION

CLIENT: K & H Geotechnical Services
19a May Street Parkes NSW 2870
PROJECT: Dargues Reef Gold Project

177
176
175
1.74
1.73
172
- 171
£
-'; 1.70
? 169
&
g 1.68
2 187
166
1.85
1.84
1.63 )
1.62 ‘m
1.81
14.0 15.0 16.0 170 180 18.0 200 219 220 230 24.0
Moisture Content %
Job Number: 095-094
Laboratory Number: 59210
Sample Source: TP 12 - Upstream Northern Bank (0.3m - 1.4m)
Sample Description: SANDY CLAY: orange-brown, medium plasticity, fine to coarse sand,
trace of fine lo medium gravel.
Maximum Dry Density: 1.76 t/m®
Optimum Moisture Content: 17.5 %o
Ovarsize Material: 19 mm
% Qversize: ¢] Y%
Dale Tested: 21.07.10
Sampted By: Client
Compactive Effort: Standard
Test Method: AS 1289 5.1.1
No. of Layers: 3
Blows per Layer: 25
Mass of Rammer: 2.7 kg
Drop ot Rammer: 300 mm
Zero Air Voids Line - Particle Density: 2.65 t/m*
Comments:
o &2
Approved Signatary: <" 7 Chris Lioyd Date: 26.7.10

This document is issued in accordance with NATA s acereditation requirements

flac-mrn  NATA
Accredivuion No. 1459

File C\Electromic Excel ReportsiAS 12895 1.1, 5.2.1 Maximum Dry Density Moisture Content Relation, Issue 2 May 2010, JL

A1-284 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

TEST CERTIFICATE

SOS Australn Py Lud

24 Bermili Street 1 PO Box 2014)
Rockilale DC NSW 2216
Austrilia

BN 4 W 2
Shebd 112 4T S
aaA1 T YT A

DRY DENSITY/MOISTURE CONTENT RELATION

CLIENT: K & H Geotechnical Services
19a May Street Parkes NSW 2870
PROJECT: Dargues Reef Gold Project

1.70
169 --‘
1.68
167
€ 1868
= .
2 185 .
2 ]
£ 164
163
1.62
.
1,61
1.60
15.0 16.0 170 18.0 19.0 20.0 21.0 22.0 23.0
Moisture Content %
Job Number: 095-094
Laboratory Number: 59211
Sample Source: TP 14 - Upstream Northern Bank (0.3m - 1.0m)
Sample Description: SANDY CLAY: orange-brown, medium plasticity, fine to coarse sand,
trace of fine to medium gravel.
Maximum Dry Density: 1.68 vm®
Optimum Moisture Content: 19.0 %o
Qversize Material: 19 mm
% Oversize: 0 %
Date Tested: 21.07.10
Sampled By: Client
Compactive Effort: Standard
Test Method: AS 1289 5.1.1
No. of Layers: 3
Blows per Layer: 25
Mass of Rammer: 27 kg
Drop aof Rammer: 300 mm
Zaro Air Volds Line - Particle Density: 2.65 tm?
Comments:
. e e ST '
Approved Signatory: < /‘ Chris Lloyd Date: 26.7.10

This document is issued in accordance with NATA s acereditation requircments

ac-mps NATA

Accreditalion Wo, 1459

File C:\Electronic Excel ReportsiAS 1288 5.1.1, 5.2.1 Maximum Dry Density Moisture Cantent Relaton, Issue 2 May 2010, JL

Knight Piésold A1-285
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BIG ISLAND MINING PTY LTD
Dargues Gold Mine

RESPONSE TO SUBMISSIONS
Report No.752/42
Appendix 1

TEST CERTIFICATE

- SGS Avwral Pry Lid
22 Bernull Street {PO Box 20013}
Rockdale DC NSW 2216

Alskrali

DRY DENSITY/MOISTURE CONTENT RELATION

CLIENT: K & H Geotechnical Services
19a May Street Parkes NSW 2870
PROJECT: Dargues Reef Gold Project

1.90
189
1.88
1.87
1.86
1.85
1.84
1.83

1.82

Dry Density t m3

1.81
1.80
1.79

1.78

1.77

1.76
9.0

16.0

11.0

o
=3

13.0 14.0

Moisture Content %

i8.0 i9.0

o
o

Sample Description

Job Number:
Laboratory Number:
Sample Source:

095-094
59212
TP 15 Tributary Nth {0.5-2m)
. SANDY CLAY: orange-brown, low plasticity,
fine to coarse sand, trace of fine to medium gravel.

Approved Signatory: .. 7 -

Maximum Dry Density: 1.86 vm®
Cptimum Moisture Content: 14.0 %
Oversize Material: 19 mm
% Qversize: 0 %
Date Tesled: 22.07.10
Sampled By: Ciient
Compactive Effort; Standard
Test Mathod: AS 1289 5.1.1
No. of Layers: 3
Blows per Layer: 25
Mass of Rammer: 27 kg
Drop of Rammer: 300 mm
Zerg Air Voids Line - Particle Density: 265 ym®
Comments:
I Chris Lloyd Date: 23.07.10

This document 1s issued in accordance with NATA's accreditation reguirements

fiac-mra  NATA

Accreditation No. 1459

File C*Electronic Excel ReporisiAS 1289 5.1.1, 5.2.1 Maximum Dry Density Moisture Gontent Relation, Issue 2 May 2610, JL

Al1-286

Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

TEST CERTIFICATE

565 Australia Pty Lid
23 Bermill Strest (PO Box 2014
Rackdale DC NSW 2116
Australiy

ARN L L T

DRY DENSITY/MOISTURE CONTENT RELATION

CLIENT: K & H Geotechnical Services
19a May Street Parkes NSW 2870
PROJECT: Dargues Reef Gold Project

1.83
1.82 R
1.81
“
5
=
2 1.80
o
[a]
=
a
1.79
1.78 .
1.77 R
1.0 120 130 140 15.0 16.0 17.0 18.0 18.0
Maisture Content %
Job Number: 095-094
Laboratory Number: 59213
Sample Source: TP16 / Creek Bed /0.2-0.6m
Sample Description: SILTY SAND: orange-brown, fine to coarse sand, low plasticity,
trace of clay.
Maximum Dry Density: 1.82 vm®
Optimum Moisture Content: 15.0 Yo
Qversize Material: 19 mm
% Oversize: 0 Yo
Date Tested: 19.07.10
Sampied By: Client
Compactive Effort: Standard
Test Method: AS 1289 5.1.1
No. of Layers: 3
Blows per Layer: 25
Mass of Rammer: 27 kg
Drop of Rammer: 300 mm
Zero Air Voids Line - Particle Density: 2.65 vm®
Comments:
- cﬁ
Approved Signatory: u"‘/" - Chris Lloyd Date: 26.7.10

This document is issued in accordance with NATA's accreditation requirements

Hac-mra NATA

Accreditation No. 1159

File C:\Elecironic Excel Reports\AS 1288 5.1.1, 5.2.1 Maximurm Dry Density Moistuce Content Relation, Issue 2 May 2610, JL

Knight Piésold A1-287
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS

Dargues Gold Mine Report No.752/42
Appendix 1

TEST CERTIFICATE

SGS Avaralia Pty Lid
24 Bermill Streer (PO Box 2014
Roekdule DC NSW 226
Austridia

AI8Y 10O o 2

DRY DENSITY/MOISTURE CONTENT RELATION

CLIENT: K & H Geotechnical Services
19a May Street Parkes NSW 2870
PROJECT: Dargues Reef Gold Project

1.73
172 -
2
=
217
[=]
&
170
169
13.0 14.0 15.0 16.0 17.0 18.0 18.0 20.0 210
Maisture Content %
Job Number: 095-094
Laboratory Number: 59214
Sample Source: TP17 Upstream Southern Bank .3-1.1m
Sample Description: SANDY CLAY: orange-brown, medium plasticity, fine to coarse sand,
trace of fine to medium gravel.
Maximum Dry Density: 1.72 vm®
Optimum Moisture Gontent: 19.0 %
Oversize Material: 19 mm
% Qversize: 4] %
Date Tested: 18.07.10
Sampled By: Client
Compactive Effort: Standard
Test Method: AS 1289 5.1.1
No. of Layers: 3
Blows per Layer: 25
Mass of Rammer: 27 kg
Drop of Rammer: 300 mm
Zero Air Voids Line - Particle Density: 2.65 ym®
Comments:
PRI S
Approved Signatory: =~ 7 Chris Lloyd Date: 26.7.10

This document is issued in accordance with NATA's accreditation requirements

ilac-ina  NATA

Accredition Ne. 145%

File C::Electronic Excel AeportsiAS 1289 5.1.1. 5.2.1 Maximum Dry Density Mossture Content Relalion. Issue 2 May 2010, JL

A1-288 Knight Piésold
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RESPONSE TO SUBMISSIONS
Report No.752/42
Appendix 1

BIG ISLAND MINING PTY LTD
Dargues Gold Mine

TEST CERTIFICATE

o SGS Australia Pry Lid
23 Bernul Street (PO Box 2014y
Rockdale DO NSW 2216

Ausralia

ABN W 1

DRY DENSITY/MOISTURE CONTENT RELATION

CLIENT: K & H Geotechnical Services
19a May Street Parkes NSW 2870
PROJECT: Dargues Reef Gold Project

1.79
1.78
177 -
- 176
£
2175 .
2 .
> "
9 574
173
172 .
.
171 »
12.0 13.0 14,0 15.0 16.0 17.0 18.0 19.0 20.0
Maisture Conlent %
Job Number: 095-094
Laboratory Number: 59215
Sample Source: TP18 Upstream Northern Bank 0.5-1.1m
Sample Description: SANDY CLAY: orange-brown, medium plasticity, fine to coarse sand,
trace of fine to medium gravel.
Maximum Dry Density: 1.78 trm®
Optimum Moisture Content: 15.5 %
Oversize Material: 19 mm
% Qversize: 0 %
Date Tested: 19.07.10
Sampled By: Client
Compactive Effort: Standard
Test Method: AS 1289 5.1.1
No. of Layers: 3
Blows per Layer: 25
Mass of Rammer: 27 kg
Drop of Rammer: 300 mm
Zero Air Yoids Line - Particle Density: 260 vm’
Commenits:
poa <7
Approved Signatory: / Chris Lloyd Date: 21.7.10

ilac-mra  NATA

This document is tssued in accordance with NATAs accreditation requirements

Accreditation Nu 1454

Fi:e C:Electronic Excel ReporistAS 1288 5.1.1, 5.2.1 Maximum Dry Density Moisture Content Relation, Issue 2 May 2010. JL

Knight Piésold
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BIG ISLAND MINING PTY LTD RESPONSE TO SUBMISSIONS
Dargues Gold Mine Report No.752/42
Appendix 1

TEST CERTIFICATE

s -

SGS Ausiralia Pty |id
24 Berimll Street tPO Bos 2014
Rockdale X0 NSW 2216
Ausrlia

AR L0l 1T
Ph Gl G117 4467 330
Ty ot 2T LD

DRY DENSITY/MOISTURE CONTENT RELATION

CLIENT: K & H Geotechnical Services
19a May Street Parkes NSW 2870
PROJECT: Dargues Reef Gold Project

1.75
174
1.73
1.72
171
1.70
- 1.69
£
= 1.68
Z 187
3 1es
=
2 185
1.64
1.63
1.62
1.61
1.60 .
1.59 -
14.0 15.0 16.0 17.0 180 19.0 200 210 220 23.0 240 25.0
Moisture Content %
Job Number: 095-094
Laboratory Number; 59216
Sample Source: TF20 - Upstream Southern Bank (0.5m - 1.1m)
Sample Description: SANDY CLAY: light-brown, low medium plasticity, fine to coarse sand,
trace of fine to medium gravel.
Maximum Dry Density: 1.73 t'm*
Oplimum Meisture Content: 18.5 %
Oversize Material: 19 mm
% Oversize: 0 Yo
Date Tested: 21.07.10
Sampled By: Client
Compactive Effort: Standard
Test Method: AS 1289 511
No. of Layers: 3
Blows per Layer: 25
Mass of Rammer: 27 kg
Drop of Rammer: 300 mm
Zero Air Voids Line - Parlicle Density: 265 vm®
Comments:
- N 3 Q?
Approved Signatory: <7 7 7 Chris Lioyd Date: 26.7.10

This document is issued in accordance with NATA s acereditalion requirements

Hro-mra  NATA

Accreditation No. 1459

File C\Electronic Excel Reports'AS 1283 5.1 1. 5.2.1 Maximum Dry Density Meiswure Contert Relation, Issue 2 May 2010, JL

A1-290 Knight Piésold
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RESPONSE TO SUBMISSIONS BIG ISLAND MINING PTY LTD
Report No.752/42 Dargues Gold Mine
Appendix 1

TEST CERTIFICATE

SGS Austrlis P g

24 Bermidl Strect ¢PG Box 201400
Rockdale DC NSW 2214
Ausrraliv

Al L0t 2k
el 12 NSNT SR
Ty il G2 LEVD AL

EMERSON CRUMB TEST

CLIENT: K & H Geotechnical Services
19a May Street
PROJECT: Dargues Reef Gold Project

Laboratory Number: 59216
Sample Source: TP20 - Upsiream Scuthern Bank (0.5m - 1.1m)
Sample Description: SANDY CLAY: light-brown, low medium plasticity, fine to coarse sand,

trace of fine to medium gravel

1. IMMERSION

Does not slake ————— Class 7 swells (Organic Soils)

Slakes Class 8 does not swell (Laterised) |:]

2. COMPLETE DISPERSION

Class 1 complete
Class 2 partial
Ne Dispersion yes

3. REMOULDING

Class 3 disperses
Does not disperse yes

4, CARBONATE & GYPSUM (Acid Indicator)

Class 4 present
Absent yes

5. VIGOROUS SHAKING

Class 5 disperses yes
Class 6 no dispersion
EMERSION CLASS NO.: 5
Water used: Distilled water at 20°C Date Tested: 23.7.10
Tested By: HA Sampled By: Client
Test Procedure: AS 1289 3.8.1 Job Number: 085-094
e, - ST
Approved Signatory: <~ /’ " Chris Lloyd Date: 26.7.10

This document is issued in accordance with NATA™s acereditation requirements

ilac-Mra  NATA

Accroditation No. [154

File CElectronic Excel ReportsiAS 1289 3.8.1 Emerson Crumb Test. Issue 2, May 2010, JL

Knight Piésold A1-291
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BIG ISLAND MINING PTY LTD
Dargues Gold Mine

TEST CERTIFICATE

A8 L

PRI

EMERSON CRUMB TEST

CLIENT: K & H Geotechnical Services
19a May Street
PROJECT: Dargues Reef Gold Project

RESPONSE TO SUBMISSIONS

Report No.752/42
Appendix 1

S0S Australis Pry Lid

24 Beemil Steeet (PO Bux M43
Rockdule D NSW 2206
Austealia

Laboratory Number: 59215

Sample Source: TP18 Upstream Northern Bank 0.5-1.tm

Sample Description: SANDY CLAY: arange-brown, medium plasticity, fine to coarse sand,

trace of fine to medium gravel,

1. IMMERSION

.

Does not slake Class 7 swelis (QOrganic Soils)
Slakes

2. COMPLETE DISPERSION

Class 1 complete
Class 2 partial

No Dispersion yes
3. REMQULDING
Class 3 disperses yes

Does not disperse

4. CARBONATE & GYPSUM (Acid Indicator)

Class 4 present
Absent

5. VIGOROUS SHAKING

Class 5 disperses
Class 6 no dispersion

Class 8 does not swell (Laterised)

]
[ ]

EMERSION CLASS NO.: 3
Waterused:  Distilled water at 20°C Date Tested: 23.7.10
Tesled By: HA Sampled By: Client
Test Procedure: AS 1289 3.8.1 Job Number: 095-094
ey e ST
Approved Sighatory: < /‘ ’ Chris Lloyd Date: 26.7.10
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